
 

Page 1 of 12 

Permit Fact Sheet 

General Information 

Permit Number  WI-0029807-11-0 

Permittee Name 

and Address 
Lakeview Neurological Rehab Center-Midwest 

1701 Sharp Road, Waterford, WI 53185 

Permitted Facility 

Name and Address 
Lakeview Neurological Rehab Center-Midwest 

1701 Sharp Road, Waterford, WI  53185 

Permit Term April 01, 2025 to March 31, 2030 

Discharge Location West Bank of Dover Ditch, approximately ¼ mile southeast of WWTF  

Receiving Water Dover Ditch (Middle Fox (IL) River Watershed, Fox (IL) River Basin) in Racine County 

Stream Flow (Q7,10) 0.00 cfs 

Stream 

Classification 

Limited aquatic life, non-public water supply, then warm water sport fish community about 2.5 

miles downstream 

Discharge Type Existing, continuous 

Annual Average 
Design Flow 

(MGD) 

0.025 MGD 

Industrial or 
Commercial 

Contributors 

None 

Plant Classification Basic Plant. A1 - Suspended Growth Processes; B - Solids Separation; C - Biological 

Solids/Sludges; P – Total Phosphorus 

Approved 
Pretreatment 

Program? 

N/A 

Facility Description 

The Lakeview Neurological Rehab Center (Lakeview) owns and operates a small activated sludge wastewater treatment 
facility originally constructed in 1968, and later rehabilitated in 1997. The liquid train treatment includes comminution, 
bar screening, course bubble aeration, and final clarification. Hyper Ion (polyaluminum chloride) is added to the head of 
the plant for chemical phosphorus removal. The solids train treatment process includes aerobic digestion, gravity 
thickening, and storage. Digested sludge is presently taken off site via a contracted hauler to another permitted facility. 

Effluent is discharged southeast of the facility to Dover Ditch by way of drainage tile. 

Substantial Compliance Determination 
Enforcement During Last Permit:  

The Department issued a Notice of Violation (NOV) on March 22, 2021 for failure to adhere to permit conditions 
including phosphorus and chloride effluent exceedances, operator-in-charge not certified in all the plant's subclasses, and 

failure to submit a Final Compliance Plan per the phosphorus compliance schedule. On April 7, 2021, an enforcement 
conference was held to discuss a plan to return to compliance. Lakeview's WPDES permit was modified on October 28, 

2021 to include Multi-Discharge Variance requirements. On November 11, 2021, the Department closed the NOV.  



 

Page 2 of 12 

On September 1, 2022 the Department issued Lakeview a Notice of Noncompliance (NON) for BOD5, TSS, and 

Ammonia exceedances. On September 20, 2022 the Department received the requested information.  

On February 2, 2024 the Department issued Lakeview a NON for failure to submit a permit reissuance application. The 

Department received a permit reissuance application on May 10, 2024.  

The facility has completed all previously required actions as part of the enforcement process. After a desk top review of 
all discharge monitoring reports, CMARs, compliance schedule items, and a site visit on October 13, 2024 by Jacob Van 
Susteren-Wedesky, DNR Wastewater Engineer, this facility has been found to be in substantial compliance with their 

current permit. 

Sample Point Descriptions 

Sample Point Designation 

Sample 

Point 

Number 

Discharge Flow, Units, and 

Averaging Period 

Sample Point Location, Waste Type/Sample Contents and 

Treatment Description (as applicable) 

701 0.014 MGD (2019-2024) INFLUENT:  3-hour composite samples shall be collected after the 

Parshall flume and before the comminuter.  

003 1.7 US Dry Tons (Permit 

Reissuance Application)  

SLUDGE: Aerobically digested, gravity tank thickened, Class B 
liquid sludge. Representative sludge samples shall be taken from 

the sludge holding tank prior to hauling.  

004 N/A EFFLUENT: 3-hour composite samples shall be collected just prior 

to the outflow of the old chlorine contact tank.  

 

Permit Requirements 

1 Influent – Monitoring Requirements 

1.1 Sample Point Number: 701- INFLUENT TO PLANT 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total   mg/L 3/Week 3-Hr Comp  

Suspended Solids, 

Total 
  mg/L 3/Week 3-Hr Comp  

1.1.1 Changes from Previous Permit: 

Influent limitations and monitoring requirements were evaluated for this permit term and no changes were required in this 

permit section.  

1.1.2 Explanation of Limits and Monitoring Requirements 



 

Page 3 of 12 

Monitoring of influent flow, BOD5 and total suspended solids is required by s. NR 210.04(2), Wis. Adm. Code, to assess 
wastewater strengths and volumes and to demonstrate the percent removal requirements in s. NR 210.05, Wis. Adm. 

Code, and in the Standard Requirements section of the permit.  

2 Surface Water - Monitoring and Limitations 

2.1 Sample Point Number: 004- Effluent 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

BOD5, Total Weekly Avg 30 mg/L 3/Week 3-Hr Comp  

BOD5, Total Monthly Avg 20 mg/L 3/Week 3-Hr Comp  

Suspended Solids, 

Total 
Weekly Avg 30 mg/L 3/Week 3-Hr Comp  

Suspended Solids, 

Total 
Monthly Avg 20 mg/L 3/Week 3-Hr Comp  

pH Field Daily Max 9.0 su Daily Grab  

pH Field Daily Min 6.0 su Daily Grab  

Dissolved Oxygen Daily Min 4.0 mg/L Daily Grab  

Chlorine, Total 

Residual 
Daily Max 19 ug/L Weekly Grab Limit effective when 

chlorinating.  

Chlorine, Total 

Residual 

Weekly Avg 7.3 ug/L Weekly Grab Limit effective when 

chlorinating. 

Chlorine, Total 

Residual 

Monthly Avg 7.3 ug/L Weekly Grab Limit effective when 

chlorinating.  

E. coli Geometric 

Mean - 

Monthly 

126 #/100 ml Weekly Grab Monitoring and limit 

effective May through 
September annually starting 
in 2029 per the Effluent 
Limitations for E. coli 
Schedule.  

E. coli % Exceedance 10 Percent Monthly Calculated Monitoring and limit 
effective May through 

September annually starting 
in 2029 per the Effluent 
Limitations for E. coli 
Schedule. See the E. coli 
Percent Limit section 
below. Enter the result in 
the DMR on the last day of 

the month.  
Nitrogen, Ammonia 

(NH3-N) Total 
Daily Max 13 mg/L 3/Week 3-Hr Comp  



 

Page 4 of 12 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

Nitrogen, Ammonia 

(NH3-N) Total 
Weekly Avg 9.1 mg/L 3/Week 3-Hr Comp Limit effective for April. 

Nitrogen, Ammonia 

(NH3-N) Total 
Weekly Avg 5.8 mg/L 3/Week 3-Hr Comp Limit effective May 

through September. 

Nitrogen, Ammonia 

(NH3-N) Total 
Weekly Avg 13 mg/L 3/Week 3-Hr Comp Limit effective October 

through March. 

Nitrogen, Ammonia 

(NH3-N) Total 
Monthly Avg 3.5 mg/L 3/Week 3-Hr Comp Limit effective for April. 

Nitrogen, Ammonia 

(NH3-N) Total 
Monthly Avg 2.1 mg/L 3/Week 3-Hr Comp Limit effective May 

through September. 

Nitrogen, Ammonia 

(NH3-N) Total 
Monthly Avg 5.0 mg/L 3/Week 3-Hr Comp Limit effective for October. 

Nitrogen, Ammonia 

(NH3-N) Total 
Monthly Avg 5.5 mg/L 3/Week 3-Hr Comp Limit effective November 

through March. 

Chloride, Variable 

Limit 
  lbs/day 4/Month See Table Look up the chloride mass 

from the ‘Variable Chloride 
Mass’ table and report the 

variable limit in the 
Chloride Variable Limit 

column on the eDMR. 

Chloride Daily Max 760 mg/L 4/Month 3-Hr Comp  

Chloride Weekly Avg 400 mg/L 4/Month 3-Hr Comp  

Chloride Monthly Avg 400 mg/L 4/Month 3-Hr Comp  

Chloride Daily Max 160 lbs/day 4/Month Calculated  

Chloride Weekly Avg - 

Variable 
 lbs/day 4/Month Calculated Report the weekly average 

mass Chloride result in the 

Chloride column of the 
eDMR. See Chloride Mass 
Limit - Non-Wet Weather 
and Alternative Wet 
Weather Mass Limit 

Section. 

Phosphorus, Total Monthly Avg 1.0 mg/L 3/Week 3-Hr Comp This is an interim MDV 
limit effective through 